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DATE 3

ORDER FROM : FAD\ % -~
TEST STANDARD :

WPQT NO. s Ul LYPC L)
JOINT DESIGN . Butt Welded

MATERIAL SPEC.  Plate

P.NO. Gr:NO. :

THICKNESS

WELDING PROCESS

TEST POSITION

WELDER NAME

[1. HARDNESS TEST |

e Ll e - |
Average - : e 1‘_;
Eqwmvmmrm Model: TH712. 11me Group INC, Chlna o ol

'NOTES : This report is valid only for the specimen tested on the Laboratory ofsmp:"
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REPORT ON TEST RESULT NO. : N1T2.4.1.1/PM.05.02/2019
Page 1 of 1

DATE P eE k- Bus
ORDER FROM T FADIL ;
TEST STANDARD .
WPQT NO. G AN AT ke )
JOINT DESIGN . Butt Welded
MATERIAL SPEC. . Plate
P.NO. Gr.NO. ;
THICKNESS
WELDING PROCESS 5
TEST POSITION : )
WELDER NAME , ‘ :
1. HARDNESS TEST |

Hardness
Value

Average
Equlpment Miicro Vickers Hardness Tester, Model: TH 712, Time Group INC, China " T
NOTES : This report is valld only for the specimen tested on th@i ratory of Ships: Siten
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. RADIOGRAPHIC INSPECTION REPORT

=~ T, QUARTA SEJAHTERA PERKASA

INSPECTION AND CERTIFICATION

© CLENT  MUHANMAD FADIL

- Job Description TA o

~ Job Location 3 _SAiMABLD :

- Material

NDT Procedure  : 85P-BT- ASMB -0\

TestMethod ~ : _SWSV

Film Type
Denstiy i
Screen (pb) : L
1Ql Type $ ASTM (B
SFD ! ;

. - (VA -
i Weld Process 4 Source PR T (- A T
2 ‘Abbreviations Used in Interpretation < ;
IPD : Incomplete Penetration ESI : Elongated Slag = 1U Internal Undercat
Due to Hi-Low Inclusion 1c Internal Concavity
CR : Crack P : Internal Porosity EP . Excess Penetration
~ |'F :  Incomplete Fusion CP : Cluster Porosity WH : Worm Hole -
1P :- Incomplete Penetration SCP: Scattered Porosity BT :  Burn Through 3
- |1S1 : Isolated Slaginclusion EU : External Undercat EC (HB): Elongated C: ollo
- [AcCC: Accepted REP: . Repair = ‘' R1/R2: Repair 1 or Repair 2
= : TESTRESULTS
| neno. - AT 8
Drawing No. :
i KR 3

= e Dial Thicknegei]
| JOINT No. | Welder ('Inchgt), (‘r:nme)ss
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